
Research Significance: Assessing the Relevance of the 
Study in the Broader Context of the Subject Matter 

Dr Ahmed Shahid, Editor 

As researchers, we are naturally keen to appreciate 

the significance and knowledge contribution of our 

research projects. It is also often a requirement for 

research articles and dissertations to stipulate the 

scope and significance of the research in order to 

position its knowledge contribution within the 

existing knowledge domain. Whether it is exploring 

uncharted territories or delving into well-trodden 

paths with a fresh perspective, the significance of 

our research lies in its ability to contribute to the 

understanding of the world around us. Hence, one 
[...]
Assess Thai Teachers’ Learning Transfer of 
COVID-19 Prevention Guidance in the Classroom. 
International Journal of Environmental Research 
and Public Health, 19(15), 9439–. https://
doi.org/10.3390/ijerph19159439 

Chauhan, Ghosh, P., Rai, A., & Kapoor, S. (2017). 
Improving transfer of training with transfer design. 
The Journal of Workplace Learning, 29(4), 268–
285. https://doi.org/10.1108/JWL-08-2016-0079 

Holton, Bates, R. A., Noe, R. A., & Ruona, W. E. A. 
(2000). Development of a Generalized Learning 
Transfer System Inventory. [and] Invited Reaction: 
Development of a Generalized Learning Transfer 
System Inventory. Human Resource Development 
Quarterly, 11(4), 333–. 

Noe, & Schmitt, N. (1986). The Influence of Trainee 
Attitudes on Training Effectiveness: Test Of A 
Model. Personnel Psychology, 39(3), 497–523. 
https://doi.org/10.1111/j.1744-
6570.1986.tb00950.x 

Noe. (1986). Trainees’ Attributes and Attitudes: 
Neglected Influences on Training Effectiveness. 
The Academy of Management Review, 11(4), 736–
749. https://doi.org/10.2307/258393 

Park, Lim, D. H., & Chang, J. (2017). Trainee versus 
supervisor assessment of training transfer: 
mediational analysis of transfer variables. Asia 
Pacific Journal of Human Resources, 55(2), 192–
212. https://doi.org/10.1111/1744-7941.12116 

 

 

 

 

                  

 

The Rise of Hybrid Practice 

Creative Institutional Design as Arts 

Entrepreneurship  

Amy Whitaker  

 

 ABSTRACT 

This paper redefines hybrid practice as a form of creative 

institutional design rooted in the problems of dealing with 

multiple forms of value, an area in which the arts offer 

pioneering cases for general theory-building around external 

amalgamation of existing legal forms, internal design within 

hybrid legal forms, and field-building across communities and 

economic systems. Informed by, but distinct from, implicitly 

neoliberal and social-impact literatures on institutional 

entrepreneurship, hybridity, and agency, this framework 

extends theories of effectuation to argue for a view of arts 

entrepreneurship as a laboratory for complex problem-solving 

both within and well beyond the arts. 

 

Read on.. https://www.jstor.org/stable/48737864 

 

FROM THE WORLD OF RESEARCH 

https://doi.org/10.1111/j.1744-6570.1988.tb00632.x
https://doi.org/10.1111/j.1744-6570.1988.tb00632.x
https://doi.org/10.1111/ijtd.12137
https://doi.org/10.1111/ijtd.12137
https://doi.org/10.3390/ijerph19159439
https://doi.org/10.3390/ijerph19159439
https://doi.org/10.1108/JWL-08-2016-0079
https://doi.org/10.1111/j.1744-6570.1986.tb00950.x
https://doi.org/10.1111/j.1744-6570.1986.tb00950.x
https://doi.org/10.2307/258393
https://doi.org/10.1111/1744-7941.12116


Case Study on Wastewater Treatment in Fabric 
Manufacturing Industry in Sri Lanka  

Dilini Tharangi Uyanahewage  
Research Assistant, Institute for Research and Innovation, Villa College 

Requirement for the wastewater treatment 

The textile dyeing industry is a significant consumer of 

water, generating substantial volumes of wastewater 

throughout various stages of the dyeing and finishing 

processes. Effluent water from printing and dyeing units is 

frequently characterized by its vibrant color, housing 

remnants of reactive dyes and chemicals. These chemicals 

often encompass complex components, numerous aerosols, 

high chroma, and elevated concentrations of COD 

(Chemical Oxygen Demand) and BOD (Biochemical 

Oxygen Demand), alongside other challenging-to-degrade 

materials(Babu et al., 2007). 

The adverse impacts of dyestuffs and other organic 

compounds, along with acidic and alkaline contaminants 

originating from industrial establishments, on the public 

are widely acknowledged. The repercussions include 

potential toxicity and detrimental effects on the 

environment and human health (Castillo-Suárez et al., 

2023). 

Textile printing and dyeing processes encompassed pre-

treatment, dyeing, printing, and finishing stages. The 

primary pollutants originate from organic substances, 

arising during the pre-treatment process involving pulp, 

cotton gum, cellulose, hemicellulose, alkali, as well as 

additives and dyes utilized in dyeing and printing 

procedures. 

The pH level is an additional critical factor in dyeing 

wastewater. Preceding the dyeing process, the pH of the 

wastewater typically ranges between 10 to 11. The pH of 

dyeing wastewater remains between 10 to 11 when treated 

by alkali at high temperature around 90°C in the process of 

scouring and mercerization (Babu et al., 2007; Uddin et 

al., 2023). 

Maintaining Standard of the Wastewater treatment 

plant in Fabric Industry 

The health and safety of employees are of prime concern 

and ensuring that they minimize the adverse impact they 

make on the environment is also of high importance. They 

have followed on the safe and responsible operation and 

maintenance of wastewater treatment plant (WWTP) 

(Singh et al., 2023). 

Scope of Wastewater treatment plant in Fabric 

Manufacturing Industry 

Every operational step in wastewater treatment is 

meticulously detailed in its devoted manual, overseen by 

highly skilled technicians. This approach ensures the 

optimal quality of the treated discharge, adhering to the 

BOI/CEA standards (Gunawardana & Buraeu, 2018). 

Operation and Maintenance conditions 

As an illustrative instance of existing plants, some 

wastewater treatment plants (WWTP) exhibit an overall 

capacity of 4000m3 per day, yet their operational 

utilization ranges between 2500-3500m3 per day 

(Gunawardana & Buraeu, 2018). The plant undergoes 

operation and maintenance within a 12-hour shift. 

Operators responsible for chemical handling receive both 

necessary supplies and training in proper chemical 

management. Material Safety Data Sheets (MSDS) for 

each chemical are conveniently stored within the WWTP, 

facilitating easy access. 

Key parameters such as color, pH, TDS, BOD, COD, and 

microbial conditions undergo daily monitoring, 

emphasizing the plant's dedication to the regular 

assessment of these decisive factors (Castillo-Suárez et al., 

2023). 

Process Flow Chart of Wastewater Treatment Plant  

In most plants, a combination of physical, chemical, and 

biological methods is employed. The primary unit 

processes comprise screening, coagulation, flocculation, 

sedimentation, activated sludge, and sludge treatment. 

Typically, wastewater from industrial, human, and 

cafeteria sources in fabric manufacturing companies is 

gathered in the incoming manhole. 

13 



  

14 

The influent then navigates through an aqueduct to a 

manual bar screen designed to capture larger particles. 

Simultaneously, an oil skimming pipe addresses coarse 

matter and floating oil removal before the wastewater 

enters an equalization tank. Aeration is facilitated by 

aerators within the equalization tank, maintaining the 

wastewater in an aerobic condition and the solids in a 

suspended state. This ensures the equalization of 

temperature, pH, and nutrients for micro-organisms. 

Workers separate larger particles and oil, which are 

subsequently stored in sand beds for drying (Babu et al., 

2007; Singh et al., 2023). 

Figure 1 Flow chart of wastewater treatment plant  

 

Process of Wastewater Treatment Plant  

The equalized water is capable of being pumped either to 

aeration tanks via a pH adjustment tank or directly to a 

flash mixing tank. The verdict on the treatment process—

whether it proceeds from biological to chemical or vice 

versa—is ultimately determined by the authorities. The 

equalized water is capable of being pumped either to 

aeration tanks via a pH adjustment tank or directly to a 

flash mixing tank. The verdict on the treatment process—

whether it proceeds from biological to chemical or vice 

versa—is ultimately determined by the authorities 

(Lagerblad, 2010). 

 

Figure: Equalization tank[4*].  

In the chemical mixing tank, the pH is adjusted to 7 by 

introducing Poly-Aluminum Chloride (PAC) and lime. 

Afterward, the water is directed into the Dissolved Air 

Flotation system (DAF), where the coagulation and 

flocculation processes take place. Here, PAC and bentonite 

are employed for adsorption by involving adherence of 

pigments, and coagulation, while decolorates are also 

utilized to absorb chroma (Wongcharee et al., 2020) 

 

Figure: Chemical treatment Dissolved Air Flotation system 

(Fluence Corporation 7135 Madison Ave. West Golden Valley, 

2024). 

The wastewater undergoes pH adjustment, and essential 

nutrients such as nitrogen (N), phosphorus (P), and 

potassium (K) are introduced into the pH-adjusted tank. 

Chemical dosing for pH correction and nutrient addition is 

precisely executed using a dosing pump. Following these 

steps, the wastewater is prepared for entry into the aeration 

system, where bio-treatments take place. Nutrients are 

dosed according to the concentrations determined by the 

chemical analyst (Meenakshipriya et al., 2008). 



  

15 

 

Figure: Biological Aeration Systems and Secondary Clarifier 

(Rumbaugh, 2023). 

Following the biological treatment, aeration is conducted, 

and the treated water undergoes final polishing in a wetland 

before being discharged into wetlands. The Biological 

Oxygen Demand (BOD) level in the treated water typically 

ranges between 20-30 mg/l, a standard accepted by the Sri 

Lankan Central Environmental Authority. 

 

Figure: Final Treated Discharged water after wetland 

polishing 

Sludge Treatment Process 

There are basically two methods for sludge treatment: 

biological sludge treatment and chemical sludge treatment. 

In biological sludge, approximately 95-97% consists of 

water. Initially, dewatering is conducted using sand bed and 

filter press methods, achieving about 70-80% and 70% 

dewatering, respectively. The remaining material 

undergoes drying through solar heating (approximately 

20%) and rotary drier. Subsequently, it is blended with 

biological matter and enters the composting process, 

culminating in the production of compost through piling 

and turning. In the chemical sludge treatment process, after 

drying with solar and rotary driers, the sludge retains 20-

40% water. The dried sludge serves as fuel in biomass 

boilers through co-incineration. The residual fly ash is then 

utilized in the production of eco bricks, wherein quarry 

dust, chips, cement, and fly ash replace sand. This eco-

friendly process ensures zero landfill, converting sludge 

into valuable eco products (Aziz & Mustafa, 2022).  

 

Figure: Separated Sludge Slurry Filter Pressed 

 

Figure: Sludge to Eco Product 

REFERENCES 

Aziz, S. Q., & Mustafa, J. S. (2022). Wastewater sludge 

characteristics, treatment techniques and energy 

production. January. https://doi.org/10.5937/

ror2201009A 

Babu, B. R., Parande, A. K., Raghu, S., & Prem Kumar, T. 

(2007). Cotton textile processing: Waste generation 

and effluent treatment. Journal of Cotton Science, 11

(3), 141–153. 

Castillo-Suárez, L. A., Sierra-Sánchez, A. G., Linares-

Hernández, I., Martínez-Miranda, V., & Teutli-

Sequeira, E. A. (2023). A critical review of textile 

industry wastewater: green technologies for the 

removal of indigo dyes. In International Journal of 

Environmental Science and Technology (Vol. 20, 



Issue 9). Springer Berlin Heidelberg. https://

doi.org/10.1007/s13762-023-04810-2 

Fluence Corporation 7135 Madison Ave. West Golden 

Valley, M. 55427. (2024). No Title. https://

www.fluencecorp.com/dissolved-air-flotation/ 

Gunawardana, W., & Buraeu, I. S. (2018). Importance of 

Proper Monitoring and Maintenance of On-site 

Wastewater Treatment Systems in Sri Lanka . 

IMPORTANCE OF PROPER MONITORING AND 

MAINTENANCE OF ON-SITE. January. 

Lagerblad, L. (2010). Wastewater treatment wetlands – A 

case study in Colombo , Sri Lanka. Environmental 

Engineering, January, 59p. http://files.webb.uu.se/

uploader/858/MFS-146lagerblad-lovisa.pdf 

Meenakshipriya, B., Saravanan, K., Shanmugam, R., & 

Sathiyavathi, S. (2008). Study of pH System in 

Common Effluent Treatment Plant. Modern Applied 

Science, 2(4). https://doi.org/10.5539/mas.v2n4p113 

Rumbaugh, E. (2023). BIOLOGICAL WASTE TREATMENT 

EXPERT. www.asterbio.com 

Singh, B. J., Chakraborty, A., & Sehgal, R. (2023). A 

systematic review of industrial wastewater 

management: Evaluating challenges and enablers. 

Journal of Environmental Management, 348(June), 

119230. https://doi.org/10.1016/j.jenvman.2023.119230 

Uddin, M. A., Begum, M. S., Ashraf, M., Azad, A. K., 

Adhikary, A. C., & Hossain, M. S. (2023). Water and 

chemical consumption in the textile processing industry 

of Bangladesh. PLOS Sustainability and 

Transformation, 2(7), e0000072. https://

doi.org/10.1371/journal.pstr.0000072 

Wongcharee, S., Aravinthan, V., & Erdei, L. (2020). 

Removal of natural organic matter and ammonia from 

dam water by enhanced coagulation combined with 

adsorption on powdered composite nano-adsorbent. 

Environmental Technology and Innovation, 17. https://

doi.org/10.1016/j.eti.2019.100557 

16 

                  

Considering species functional and 

phylogenetic rarity in the conservation 

of fish biodiversity   

Li Lin, Yang Liu, Hungdu Lin, Bin Kang  

 

 ABSTRACT 

Aim: Rare species make substantial contributions to 
coastal ecosystem functions. Functional rarity (FR) and 
phylogenetic rarity (PR) are important features for 
biodiversity conservation. This work aimed to discuss the 
necessity and reasonableness of conserving fish FR and 
PR in coastal seas.  

Location: China.  

Methods: By compiling historical fish investigation data, 
joint species distribution modelling (JSDM) was applied 
to model fish communities in coastal China Seas. 
Biogeographic patterns of FR and PR were explored, and 
the effectiveness of current MPA networks in terms of 
match/mismatch with the hotspots of rarity was assessed. 

Results: A total of 44 functionally rare species and 22 
phylogenetically rare species were identified. Six of these 
species were both functionally and phylogenetically rare, 
and only one was listed as endangered on the Red List of 
the International Union for Conservation of Nature 
(IUCN). Functional rarity hotspots covered 10.27% of 
the coastal areas, which geographically converged in the 
southern and eastern coast of Taiwan, the Yangtze River 
Estuary and the Yellow River Estuary. Phylogenetic 
rarity hotspots only covered 3.06% of the coastal areas, 
which were sporadically distributed in the coastal East 
China Sea, the Bohai Sea and the northern Yellow Sea. 
Current marine-protected areas (MPAs) only represented 
16.16% of the FR hotspots and 20.48% of the PR 
hotspots, indicating substantial mismatched areas 
between the MPAs and the hotspots of FR and PR.  

Main Conclusions: Only considering threatened species 
in conservation practices will omit functionally and 
phylogenetically rare species because FR and PR are not 
necessarily correlated with species threat status on the 
IUCN Red List. Functional rarity hotspots do not 
necessarily overlap with PR hotspots, and current MPAs 
mismatch the majority of these areas. We therefore 
advocate that conservation prioritization and expansion 
of MPA networks should account for FR and PR both at 
the species and site levels.  

Read on… https://www.jstor.org/stable/48760596 

FROM THE WORLD OF RESEARCH 

https://www.jstor.org/action/doBasicSearch?Query=au%3A%22Li%20Lin%22
https://www.jstor.org/action/doBasicSearch?Query=au%3A%22Yang%20Liu%22
https://www.jstor.org/action/doBasicSearch?Query=au%3A%22Hungdu%20Lin%22
https://www.jstor.org/action/doBasicSearch?Query=au%3A%22Bin%20Kang%22


  

Institute for Research and Innovation 
Villa College 

Male’ Maldives 
Email: iri@villacollege.edu.mv 

Email: research.digest@villacollege.edu.mv 